This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

VIKING DEV1500
Owner's Manual

Shop genuine replacement parts for VIKING DEV1500

Find Your VIKING Range Hoods Parts - Select From 411 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/rangehoods/viking/dev1500.html
https://www.appliancefactoryparts.com/rangehoods/viking/

DEV1500: 001 - FUNCTIONAL PARTS [1/1]

Page 1 of 2



DEV1500: 001 - FUNCTIONAL PARTS [1/1]

Ref # Part Number Qty. Description

1 PV300205 CAPACITOR (1500CFM BLOWER)

2 PV300145 CAPACITOR CLAMP ASSY
(INCLUDES ITEMS No.3,4,5,6)

3 PV300046 1/4-20 X 1/2 SCREW

4 PV300041 WASHER, LOCK, INT. TOOTH, 1/4

5 PV300044 NUT WHIZ 1/4-20

6 PV300037 CAPACITOR BRACKET

7 PV300030 DAMPER SPRING 99140145

8 PV300202 DAMPER FLAP

9 PV300203 GRILLE (1500 CFM BLOWER)

10 PV300198 BLOWER ASSEMBLY

11 PV300200 FOAM SEAL

12 PV300201 MOTOR SUPPORT (S97016266)

13 PV300038 MOTOR SUPPORT

14 PV300039 SCREW, 8-18 X 3/8 PH TR HD

15 PV300042 SCREW, 12-24 X /312 SLT HWH NO.2

16 PV300043 CORD CLAMP

17 PV300045 GROUND SCREW

18 PV300207 CORD SET ASSY

19 PV300199 COVER (DEV/VEV 1500 BLOWERS) S97016264

20 PV300006 DAMPER 421

NI PV300146 INSTALLATION HARDWARE

Page 2 of 2



